SZ-VO—&—~"v NAssy

SZ-V rotor head assembly

0412-326

* The prices in parentheses are the prices excluding consumption tax.

, o o 2= FNo. s KB oo fii %
ZOEIX, SZ-VEa—F —~y FEBH FIPW2&, HY2E)TInFET, SZ-VU — % —~ v FORAFIZBE S /S — i Code No. Part Q'ty Price (Yen) Remarks
S = SN S = S, I ~ > R 2= . A AFE T A —IrN— 840
AFET A= A AZETAF =TV —F, 24T L—FHETT, Parts necessary for the installation of the SZ-V rotor head | Sold separetely 0402055 | Stabilizer bar 2 (800)
Thank you purchasing the SZ-V rotor head. 0403212 | LZETL—F 2 1,680
. e . . - Stabilizer blade (1,600)
The stabilizer bar, the stabilizer blades and the main blades are sold separately. 0412-326& £y FTHEH L E 4, oa0aa1a | FRP A A £ ¥ 5 L — F 1=600 N 13.125
T T T T e Use these together with 0412-326. FRP rknjﬁ% blf;ie L=600 sy;nmetry ' ; li? (12,500) _—
T IAFRA A > 7L — F L=600 (% — R > BN 17,640 A
[ > 2531-001 2539-017 ~ 0403-315 Semi-symmetrical main blade L=600 (carbon) 1 :et (16,800) Oplio/n
! = ) 0412111 | SD P A v T a7y R I FH— LT — A > 525 FTL AT AT
N av - SD wash-out control arm (500) With screws and collars
/a/ < AN 0403-314 0412189 | SDC V4 v T a7y Fay Fa— L7 —2 L 3,360 FTTa >
| % N _ g SD-G wash-out control arm (3,200) Option
_ 0 \ 0403-315 (OP) 0412296 | FZ-V¥ 28— 4 5 420
2532-030 —_ 2506-044 N - ~ FZ-V damper rubber (400)
| " o 1 ) - AN . 0412-303 0412-300 FZ-VZS;];“‘? AHF—IN=Z | 5= 5 315
< 0414-471 (OP) - FZ-V stab I]lZClj biar stopper (300)
@ X\ o oa12300 | FZVATA Foa v 2 . 735
i 2506-042 N 4 - FZ-V slide block (700)
- 2509-003 SDX X 1 > < A FP=181 945
‘ 2500-073 N \ 0412-326 p 2532-004 0412-303 | SDX main must P=181 ! (900)
N ﬁ - - SDXA7T v > = 7L — F 5.250
' 0414-462 @ ’ . } 0412-304 | DX cwash p/lué 1 (3000
N ) _ — . ~ SDXA — F 07 — X 1,260
‘ 2500-090 9 = \\ 0412-302 —! R > 0412-305 | SpPX auto-rotation case ! (1,200)
‘ 2506004y 0414-466 (OP) 2 e [ SDXT RO : 20
‘ \ ‘ ) 2500-051 - SDX auto-rotation drive shaft (2,000)
N h X | > SZ-VH — % —~ v FASSY 1% 57.750
| e 0414-459 (OP) \ 2500-051 \ 0412-326 SZ-V rotor head assembly 1 icl (55,000)
2539-017 R Q . 2532-028 )L~ 412327 | SZVT L — KL & — 1 7.875
‘ O o & 0414-458 AN <0412-111 0412327 | S77V flade holder )
‘ < N 2525-006 0412-189 (OP) 0412328 | 35N e ! 3:550)
N -V pitch arm .
| . 0412-111 oalaaz0 | 94 7L — FR~A—F—3T ” 2,625
/ AN P 2525-006 - ¢4 blade spacer 3T (21500
i N RSN \ 0412-189 (OP) \ " 012330 | AT —F F9 0 7 A5 pa P 2,100
7} / 2500-051 < < Insert drag metal g4 _ (2,000)
. < %\ 2500-051 SZVAFESAF—a> Fa—iL7 —A4 4,200
> 0412-331 b 2 ,
! \/ ‘ R R 3 SZ-V stabilizer control arm (4,000)
¢ : 0412.335 | SDX-GA — b 117 — % . 3.675 FFTa v
l " SDX-G auto-rotation case (3,500) Option
I SZ-VT — U — 2.835 Brg 1
‘ ‘ 0412-304 0412-339 SZ-V seesaw 1 (2,700) \)};ﬂlgth bearing
‘ 0414-472 (OP 120°, 135°) oa1aass | SSZIV T SO ST 1 A T rews
- 0412-330  412-327 ‘ - .. /] 0414530 (OP90° oalaa50 | SSZIVF = /N— T L 480 2 1,050 FrTa
‘ . ! ! 2530011 — - SSZ-IV damper rubber #80 (1,000) Option
‘ ~ ‘ 2530-004 - 2530-005 ! 0414460 | SSZINT = F U > ZAE T F L . 525
‘ ~ 2500-044 ‘ . ‘ B SSZ-1V feathering spindle (500)
. ! ® % / ‘ : SSZIAVE — 7 12,600
‘ S/ 25214136 | \ \ P e 1 55
- | SSZIVE> ¥ —E > 945
‘ ‘ ‘ 2530-005 2530-011 0414-462 | §S7 1V center pin 1 (900)
. ! SSZINTG U7 AT H v & 2.730 M3X12CS, M3X3SS1
| 2530-004 2521-039 \ | ‘ i N E ‘ 0414-465 | SSZ 1V radius block 1 (2.600) With M3X12CS and M3X3SS
y 215 )\ ! SSZIVA T f K7 v 2,835 EA R
‘ 0414-533 AN & /- S \II > 0412-329 | ‘ 1 b e ‘ 0414-466 | SS7 1V slide block ! (2,700) Option
! - 1 Ve 0412-328 1 2530-004 oa14-a67 | 22 T AT — LP25 2 315
P ) % - w #2506-041 ‘ 2530-005 ! - Radius arm P25 (300)
— N AV ‘ - ' ! 2530-004 ‘ 0414471 | 910X 1 <A FP=181(SUS) . 4,200 F7Ta >
| O D % (OSN=VWGEIEH ) THADT, ‘ - - ¢10main mast P=181(SUS) J‘ (4,000) Option
! N " - ] EX 120°-135° A7 v > 2 7L — b 13X 15,750 B
‘ %A 2532-039 2,5%3 L(L)J4<1 ?ﬁéfﬁﬂﬂ §3 LT ‘ —— 0414-472 | £X 120° - 135° swash plate 1 a;u (15000 | Option
N poe = ° . . EX90° AT v a7 L — [N 12,600 T a v
i 2532004 2530-004 2505-007 ’> (Use 2506-041 as a substitute, since ‘ | 0414-530 | EX 90° swash plate 1 set (12,000) Option
a - h 1 is 1 ly. ‘ SSZIAIVNIF L > 77— A 4.200 Brg 1
‘ N | the actual part is not sold separately.) | ! N 0412-306 0414-533 | $87°1V mixing arm 1 (41000) With bearing
‘ ‘ ‘ ‘ | £500.04 2500-044 | Brg. ¢8Xpl6X5Z7Z 2 (}%88)
! . e — -047 .
! 2524-014 N | ‘ M 2500-047 | Brg. 612X¢21X5ZZ 2 4388,
Brg. 12X16L7T > % = A 1,575
‘ 2522-001 ‘ | J 2500-048 | BB 512X16L one way ! (1,500)
i i ‘ M 2500-051 | Brg. g4Xg8X3ZZ 2 (lggg)
! .
1.260
2500-048 2500-073 | Bre. g4X@8X3FZZ 2 ,
! | ‘ B (1,200
‘ ‘ | o 2500-090 | Brg. 95X@13X4F ZZ 2 350,
! 2522-033 ‘ ‘ 2500.001 | Big. A T A | 08Xol16X5H 5 1.680
2522-035 (OP) ‘ 0412-305 Bearing thrust g8Xg16X5H (1,600)
! 2500-114 | Brg. g3Xg9X4ZZ 2 (}ggg)
| - - | ‘ ‘ 0412-335 (OP) 2505-007 | MAF A H Tk 10 210
‘ ‘ // ‘ | i o M4 nylon nut (200)
L ‘ 2506-035 | FW ¢8X@12X0.1T 10 420
| Lo & 2531001 e
‘ ‘ ‘ . ‘ w | 2506-036 | FW $12X¢18X0.2T 5 300
| 0412-300 b /,/ ! \?% 2506-036 2506-041 | FW ¢5Xg12X1.5T s &35
! ‘ Y - ©N\_0403-212 2532-019 ‘ / F T~ 2506-042 | FW ¢2.6X¢5X0.5T 10 Gody
| ‘ ~ | kd 2532-019" | 2506:044 | [y 53 60X 07:3X0.3 black 10 35%)
N = =— FLE> 2XI11.8 315
' < 0402-055 1 2521-133 2509-003 g 2
L= Needle pin 2X11.8 (300)
‘ 2530-010 S) N ——_—— - ! 2521.039 | X 7 —4X6X2 5 420
5 . - Collar 4X6X2 (400)
j 2521078, gl . 292007 | 2t ZE R
‘ \ Ofli K
! 0412-339 N — — T — 2521-094 | Coffar SRARBAT. 2 300y
b o. HE 0 24 =5 =5 —
‘ 2531-001 ! Code No. Part Q'ty (Efiiemg‘?ﬁr)l';q Remarks 2521-133 go]far ;’33,55)?;25))((55:]1 2 (g(l)(S))
| SXER > kAR Fg5X12 5XM3X7 420 71 Z — 12X 18X1F 525
‘ ‘ 2530-011 | S¥X pivot bolt 35X 12.5XM3X7 2 (400) 2521-136 | Coflar 12X18X1F 2 (500)
[ v FAZ 1) 2 —M3X3 315 FTx A ROy F M2X16 525
! ‘ 2531001 | gof'serew M3X3 10 (300) 2522001 | 2 4ot rod M2X16 > (500)
v FAZ 1) 2 —M3X5 315 Fox AR v F M2X35 525
‘ | 2531-002 | go'screw M3X5 10 (300 2522004 | 24l rod M2X35 > (500)
¥y v A2 L —M3XI2 420 7 ¥ A F U v FM2X85 525
' 2524-001 ‘ 2532:004 | Cup serew M3X12 10 (400) 2522-033 | Adjust rod M2X85 5 (500)
‘ I 2532.019 | X ¥ 7 7 AZ 1 2 —M3.5X10 10 525 5522.035 | BBAET ¥ A 1T FM2X85 > 1,575 M2 v Fx > Fff
2521-078 D24 Cap screw M3.5X10 (500) St Strengthened adjust rod M2X85 (1,500) ‘With M2 rod ends
‘ 2532-021 F ¥ v T A7 2 —M4axX10 10 630 2524-001 M2T v R | 10 525
2530-010 , Cap screw M4X10 (600) = M2 rod end (500)
X v v A 2 —M2X8 840 O v FL> FM2X12.5 525
‘ 2532-028 | Cap screw M2X8 10 (800) 2524-014 | Rodend M2X12.5 10 (500)
X v v S A2 2 —M2.6X8 840 EX 9578 — L 1.050
' 2532-030 | Cup sorew M2.6X8 10 (800) 2525-006 | EX 45 pall 10 (1.000)
X v v FA L) 2 —M2XI12 840 05K — L &2 1.050
‘ 2532032 | Cap sérow M2X 12 10 (800) 2525-008 | (5hall with stand 2 10 (1.000)
! F v v A2 2 —M2.6X6 420 oYU > rP7 315
I T ——— 2532:039 | Cup serew M2.6X6 10 (400) 2529-003 | O _ting P-7 2 (300)
F v v T A7) 2 —M4aX35(BEATL) 420 YURy FARILE (D) 420
2532-044 | Cup screw M4X35 (hardened) 2 (400) 2530-004 | piyot bolt (D) 2 (400)
R > FIL FM5X10 315 EEAE AN 315
2539-009 | Bytton bolt M5X10 2 (300) 2530-005 | piiocbon (g 2 (300)
K > B F M3X6 315 EXER v kAL | (A) 5X9XM3 315
2539-017 | Byqion bolt M3X6 2 (300) 2530-010 | EX pivot bolt (A) SXOXM3 2 (300)




1 EEd- {0} kv
Yoke assembly

MI1.7X5PH

M3X3SS

M3X6:K% » R b

M3XG6 button bolt [ EY

M3X3SS

ZAET — LEOEIL
Stabilizer control arm assembly

RS

Qh%g
@}/QXFW $2.6X¢7.5X0.5T

Brg. 65Xg13X4F

Hole

SSZ-NAE ¥ K
SSZ-V spindle

tryr—Er

Center pin
A
/@/h

Brg. 95X@13X4F

AEY PO IZHEDETHO T LS,
Please make sure that the M3X3SS is screwed into the hole
on the SSZ-IV spindle.

SSZ-NAK ¥ F)v
SSZ-IV spindle

FW ¢2.6X¢7.5X0.5T

M3X6:HE % ¥ H )N b
M3X6 button bolt

MI.7X5PH

SSZ-N¥ v /8—=F v v T
SSZ-N damper cap &

=717 L —RKRIEF—EBOMIL
Yoke and blade holder assembly

SRIVORTEYBICHT IOy VE (BRESMT) 22U, K22 KL MM5X10%40~45kg-flemDiEHEF T FILT TL
Y EmHIFT TSN,
Y0y 7EEZRHLED 1N, KIVMDF Lo EMHOIFShTWED > LIFE. FIV FOBEPEFICL3HWIRICELY., TL
—RNRWE—DEE. RETIH TN HUET,
Apply hard type thread locking agent to the threaded part of the spindle, and screw the button bolt M5X10 tightly at 40 to 45
kg-f/cm tightening torque.
The fail to apply the thread locking agent or to tightly screw the button bolt M5X10 may cause the button bolt to fall off or
accelerate its fatigue damage, which can result in the blade holder falling off or flying out from the unit.

2
Nz Warning
ZE

>h

ALY ¥TA
abilizer ba

EX 05— V&2
EX ¢5 ball with stand 2

M3X3SS

M2X1 zcs /

e
.

SZNVAY KT

{ SZ-V stabilizer control arm

M3X3SS

FZNVAZ YT A F—=N—=A b yi—
FZ-V stabilizer bar stopper

AF—arba—=L7—24u

SZNAZYFAF =y ba—=LT =L
SZ-V stabilizer control arm
M3X3SS

%M FZ-VA Y E T A F——
ARy N—
FZ-V stabilizer bar stopper
2 W\ M2X12CS
Ry
/ ¢

ATETAH—
Ty U=y K
' Stabilizer control rod

Y

gs

AZEIAF—ar ta—ruay F
Stabilizer control rod

O—2—AAy R/ Ixv2aT7I &/ RXTv a7 L— NEBORST
Rotor head, washout, and swashplate installation

¥y FNA O
At full positive pitch
TIYxYAPEY N

Adjustment rod

£ S
Adjust
the length

Uo7zho213%
Attach firmly

Z—RNIVEZ2X33%fES &, IXT 2T
SZa—hINMBTEECEET,
D=V DRSABICHERT 5 EEFTT .

By using the needle pin 2X33 (included in the

FRREIL (T TERY
HLTLEEW,
Please make sure
to remove it after

Iy ] kit), the mixing arm can be fixed in the neutral

adjustment.

length

Adjust the

position. It can also be used to adjust the
length of the linkage.

ZORIELET,

Insert the pin into this hole.

M4X35CS (BEATL)

ey
tyFiy K (hardened)

Pitch rod
TaABFELECIIZT b,

Shorten stabilizer control rods to
prevent interference in this area.

§47L—F AN = —

AFETAP =T =)V TR (2 set)
Stabilizer control rod (2 sets)

35mm ,

CTE==——=F=70

ZHETL— FEROMIL
Stabilizer blade assembly

717 —3X4X8.5F
Collar 3X4X8.5F,
Brg. paxosx3rzz_ <
YKy MEIL MD)
Pivot bolt (D)

77 —4X6X2
Collar 4X6X2
SXVYTT -4
Mixing arm

ALk
Point

FW ¢8X012X0.1T

A\ = & caution

Brg. ¢8X¢16X5

FEISERL TN,
BOBIHPRATT. 0
Please make surethat "
the shouldered side is Inside
facing inwards.

TL— KRy —
N Blade holder

7 TAMNIIIIL DT RETT

AT Lo TBIFADHRELL TS,
TIAMEZEIY TAMPPITI L BB EHBIET
PRI ETHEBEENTNT VAN LN DN BN FE

The paddle weights are removable. Feel free to adjust the weights
to suit your flying style. Note that the 3mm lead weight may be
more difficult to remove after initial flights and may separate
inside the paddle when attempted to remove. Please make

717 —12X18X1
Collar 12X18X1

Brg. 08Xg16 4 7 A I
.. Brg. 08X016 thrust

Ry RV EMSX10

Bre. 98X916X5 Button bolt M5X10

A\ = & caution

R ZOREMMLET

B COREMMLES

Standard: Use these holes.

Standard: Use these holes.

IXILTT— L
Mixing arm

EyFT7—L4
Pitch arm

PEDKRENT] DS
Largerhole  Smaller hole
it iR 1
I 1
FL—FANT— AN
Blade holder Grooves are | apply grease
inside
Brg. 08Xo16 A 7 % b
Bearing ¢8X¢16 thrust

Seesaw assembly

2= —OBRFEZFICTER LS,
Note the direction of the seesaw.

ZOREMHLET.

EXER v ML R (A)
EX pivot bolt (A)

Brg. g4X¢8X3FZZ
JE A

Pressed

FW ¢2.6X05X0.5T
Brg. g4Xg8X3FZZ
A

Pressed

Use this hole.

FW ¢2.6X¢5X0.5T

M2.6X8CS

adjustments to the 4mm brass weight after first flight.

|
|
|
T DT, 771 Maldpdy TAMCHREL TSV, i
|
|
|

/xyzs A 4= 3=

—————
M3X3SS @‘ o )
VAS AZETL—F
AZERA Ny IS— Stabilizer blade
Stabilizer stopper

A
Adhere

O
&
M3X3SS
937 T A b (HLAL i)
@3 weight (pre-assembled)
647 TA b HITH)
¢4 weight (pre-assembled)

. Swbilzerbr

135mm

hl(@

©|C3

EX 958 — L &112

M3X3SS
)

EX ¢5 ball with stand 2

SSZ-Nv —V —
SSZ-N seesaw

Brg. 03Xp9X4ZZ

Iy =V =R I =7 TR TL S v,

Please attach the seesaw to the yoke first.

By 79 —26x4xa
Collar 2.6X4X4
EXERy ML b (A)

EX pivot bolt (A)

A £ & Caution

A=B=FJ135mm
A=B=Approx. 135 mm

A 7 & Caution

¢4 blade spacer

AFETA
B — N
Stabilizer bar
FAZrN
Frame \ Pitch rod
4 b

FIT ATy Q
Radius block

FToravR
location o the ixi M4X10CS ‘
adius Mixing rod O il
:
| @ MdF A1k N
M4 nylon nut et And

Mixing rod
M3X12CS

M3X55S

MAEIES: . B R 5

Tighten it lightly after adjusting the phase.

WAL FF Y AHETH—F =~y F&
YR LEHEI, 97T ATy
TNV EIICLET

* When removing the rotor head for

AA'7BB'

o FHBTUNADRIZTLN=% =3 LI
INBE Y EVSIEVIIY 5 TOAT vy a7y
N—=TFVLb—bte, 9FviaT7ybarbo—

maintenance or other purposes, please
make sure to reassemble the radius block
correctly aligned.

VT —LDOM2uy FZ Y FIZFEIEL RV
Bic7yry2ray FOESEZHMELTT S
Voo ([4-1)
U EOFfionk, #EEELE»5RT, K20
MEERICEE LI, 79T AT0 Yy 7 %[H

'
'
'
'
i A ‘
'
'
'
'

ELTTFE W,
B, TEMEZ AN RS X EREORITIC L VAT %
wEg,

'
|
Adjust the length of the adjust rod, so that there is no ‘
interference between the swash upper plate and the .
M2 rod end of the wash-out control arm. (Fig. 1)
After the above adjustment, fix the radius block so ‘
that the unit will be positioned as shown in Fig. 2. '
Precise phase adjustment is to be made with actual ‘
flights.

ATy vaTL—}
Swash plate

EvyFuy FQtv b)
Pitch rod (2sets)

ZBESAY—TL—FONZ L REWMY, BOAIC
FT—ThHEEBVTHARELTEEN,
If needed, balance paddles using a sticker or

adhesive tape. Add to the lighter paddle only.

135mm

i

I
AF Ay A= )VT = LIXEX g5 K= LEM2E Y
=V = DHLI A DR TMIX3SS L fiIAAR T T,

To fix the stabilizer control arms, align the EX ¢5 ball
with stand 2 in the center of the seesaw and then tighten

e © SO X

AFETAHF=TL—FLA
FEIAHF—arba—L7
— LA THL I L,

The stabilizer blade and control
arms must be parallel.

N

the M3X3SS at the two locations as shown.

16mm oy NI FM2X12.5
Rod end M2X12.5
AL T A R I . -
—— Main mast o O
P #92.5mm

Approx. 2.5 mm

181mm
186mm

IF T U7 =40y K (2set)
Mixing arm rod (2 sets)
85mm

181mmD K & i L T
{728y

#69mm  Approx. 69 mm

Use the holes positioned

Yy 8
{ FVL

at 181mm.

B CH<EDL DA T —

EOR—mRE1

RBERRtRAES-3-1 T726-0006

TEL:(0847)40-0088 (X) FAX:47-6108

http://model.hirobo.co.jp/
HIROBO (— % TEL:(0847)45-2834

HIROSO LIMINeED

3-3-1 SAKURAGAOKA, FUCHU-SHI,
HIROSHIMA-PREF.,JAPAN T726-0006
TEL:81-847-40-0088 FAX:81:847-47-6108
http://model.hirobo.co.jp/english/
Order Number TEL:81-847-45-2834




